

# Dymadon

## PARACETAMOL



Great-tasting  
pain relief that's  
easy to give!

RECOMMENDED DOSAGES*		
Age	Average Weight	Dose
1-3 months	4-6 kg	1.2 to 1.8 mL
3-6 months	6-8 kg	1.8 to 2.4 mL
6-12 months	8-10 kg	2.4 to 3.0 mL
1-2 years	10-12 kg	3.0 to 3.6 mL
2-3 years	12-14 kg	3.5 to 4.0 mL
3-4 years	14-16 kg	4.0 to 5.0 mL
4-5 years	16-18 kg	5.0 to 5.5 mL
5-6 years	18-20 kg	5.5 to 6.0 mL
6-7 years	20-22 kg	6.0 to 6.5 mL
7-8 years	22-25 kg	6.5 to 7.5 mL
8-9 years	25-28 kg	7.5 to 8.5 mL
9-10 years	28-32 kg	8.5 to 9.5 mL
10-11 years	32-36 kg	9.5 to 11.0 mL
11-12 years	36-41 kg	11.0 to 12.5 mL

\*Based on 15 mg paracetamol per kg of body weight.

Dose should be given every 4-6 hours as required. Do not give more than 4 doses in 24 hours. For temporary relief of pain and fever in babies and kids, Dymadon for babies can be used from 1 month of age. Administration to children under 1 month is not recommended.

Always read the label and follow the directions for use. Incorrect use could be harmful.

Trademarks are owned by or licensed to the Aspen Group of companies.  
© 2024 Aspen Group of companies or its licensor. All rights reserved.  
DYM-08774-EXP0826.

